
L18

LS415

DSP5

SPARE PARTS

Ed.

01/2015

from

01/2008

Rev. B

Dishwashers



0201958

0202113
0500505

0201538

0500500

0200080

0200056

0303042 (2400W)

0301204

0200069

0200164

0406589

0200056

0200080

TAV.MOD.

ED. 01/2015

TAV. 1 DI 6

1 B

0201963

0200164

0200025

0200116

0200098

0800626

0200099

0200180

0800093

0800107

0200112

0200403

0200114

0200298

0221302

0200232

0200069

0202101

0800052

0201537

0800186

0800066

0800163

0406250

0300303

0800185

WASH COMPONENTS

0800053

0800061

0800009

0200113

0200173

L18

LS415



0200041 0300299 (9000W-LS415)

0201455

0200295

0200515

0200147

0500006

0800652

0200196

0200499

0500605
0200140

0900011

0200188

0300025

0200140

TAV.MOD.

ED. 01/2015

TAV. 2 DI 6

2 BRINSE COMPONENTS

0800673

0200268

0400023 (L18)
0400257 (LS415)

0200101

0200171

0200171

0200101

0300011 (3000W-L18)

0300302

0406377

0200140

0200499

0200499

0201376

0800673

0200268
0200315

0200250

0800001

0201377
0200239

0200096

0200182

0200181

0200040

0200132

0202101

0301144

L18

LS415

0200850

0201556



TA
V

.
M

O
D

.

E
D

.
0

1
/2

0
1

5

T
A

V
.

3
D

I
6

3
B

0300138

0800142

0300193

0300059

0300026
(60-30)

0500006

0200515

0300005

0300900

0300081

C
O

N
T

R
O

L
B

O
X

0300829

0301910

0301910

0301051

0301051

0301069

0301066

0301100

0301000

L
1
8

L
S

4
1
5

0500005

0201547

0500103

0500005



TAV.MOD.

ED. 01/2015

4 B

0800244

0800642

0800028

0800699

0200099

0800418

0800497

M6x20

M6x20

M 6 ATB

0800108

0800028

0200099
0800109

0800028

0800048

0800020

GA0150007

GA0150007

GA0150007

0800626

0800093

0800703

0800703

0800010

0800661

0800115

0800010

0800228

0800705

0800211

0800115

0800711

0800701

0200650

0800701

0800211

0800106

0800705

0800144

0800241

0800117 0800420

0800028

M8x45

M8x45

M8x15

M8x15

0800028

0800108

0800110

0200099

0800048

0800626

0800093

M 6 ATB

LIFTING COMPONENTS

TAV. 4 DI 6

0800106

L18

LS415



0800402

0800400

0800653

0400370

0400286

0400390

0400210

0400077

0402006

0405072

0201547

0400361

0400209

0402000

0800142

0400359

0800049

0300751

0406451

0400367

0800173

0800173

0201523

0402066

0406536

0800241

0406768

TAV. 5 DI 6

TAV.MOD.

ED. 01/2015

5 BHOOD

0400152

OPTION

0800678

0800903

0800657

0200180

0400046

0300138

L18

LS415

0305005
(L18)

(LS415)



TAV.MOD.

ED. 01/2015

TAV. 6 di 6

WASHING PUMP 6 B
L18

LS415

Hp W

6500,75 320

lt/min Volt

Power Pump delivery Tension d'alimentation

230 V/1   50Hz
0301204ZF320

CODE

Cod.0301204DescriptionCodicePos.

1

5

9

2

6

10

0200598

0209902

0209824

0200308

3

7

11

4

8

12

Screw

Screw

Stator

Pump support

Nut

Nut

Base

Front shield

Tie rod

Rotor
Winding

Split ring

Back shield

Impeller

Punp seal group

Ball bearing

Motor shaft

OR-joint

13

14
15

16

17

18

19

20

Pump body

Screw


